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Customer Zhejiang M\agpie Sealing Element Co., Ltd. | (!
WL A T s BB Ib AT e — A eEE 9 5 \iz\
A AL No.9 Xiezhai Alley, Puyi Village, Oubei Street, N
Customer’s Address Yongjia County, Wenzhou City, Zhejiang Province
e g an H

Date Started

58 g5 R H A
Date Finished

2021 44 H 6 H
April 6, 2021

2021 %4 A 16 H
April 16, 2021

| HT T 2 A LB ARI 17 B )
Zhejiang Rock Mechanical Inspection and Testing Co., Ltd
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—

7 HH Statement

R BR T BT A F R E AR RIS LR L R, RS E0E
RN ERAEREHEA. HEAEFIH.

The report is invalid without “Inspection and Testing Stamp” on report cover and cross pages and
on conclusion, or without signature of reviewer and approver.

MEWE LR

Report is invalid if altered.

FAFAM EAME AT, EAHXOEZEDG. FHF. BOH. BFXEUESHZ M. £
AANE YR F A RN A

The company is only responsible for the original report. Any form of copy. fax, photocopy,
electronic texts can only be regarded as reference. Editing or partial copy by any party is not
allowed.

AL A, TR OO AR R G 55T, ZoHE B R i AR 2 P M 5% B R A B4 4
Bo

Company is not responsible for sampling, therefore the report is only responsible for submitted
sample. Customer shall be responsible for the representativity of submitted sample and the
authenticity of submitted documents.

BIERALE XM EET W, NFARERHEZ BR=1 H A R AR 451 5

If customer has any objection to report, written application shall be raised by customer within 30
days after the issue of report.

ARFMNATERERL . RUCHARRERS . RITERHRESREERFFHBLEN
£%, F#ITER.

Company doesn’t have the obligation to repeat tésting when testing doesn’t have repeatability, or
samples are not stable during objection period, or sample is used up. .

AR ARG RPRFLRCAERADNLF P RERELER . BRI RES, RELEHEX
BERL AR AIEE .

Company promises all commerecial information, technical document or trade secret related to

testing shall be protected, and all documents, samples and data shall be properly handled.

G IRMEE: WA R T K 3 B AL ETE A — Tk X

Address: Heyi Industrial Zone, Oubei, Yongjia, Wenzhou, Zhejiang.
HEB(iES Post code: 325000

Bk R H1E Tel.:  0577-6708 7799

f&  H Fax: 0577-6708 7799

Il # E-mail: rock@rock-lab.cn

] ht Web:  www.rock-lab.cn
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Rock«Laboratory

{1544 Y Report No.: ROCKB202103008-2

MR Summary:

R %K T o B A R 2 )
Manufacturer Zhejiang Magpie Sealing Element Co., Ltd.
HORH R 1 RRHURH6 A A 22 N G A 2
Description Graphite packing/ 6 nos. of metal-wire-reinforced braided graphite rings
BURHA R £1 58 RS
; ; M600S
Material Graphite Model No.
ity b , MIUERNINE] i1 ”
WATEa R T el e il R
; 5 Stem Orientation .
Stem Motion Rising g Vertical
During Test
it 2] JHK A H
Selected by Manufacturer Collected Date L cai
o B A A 01 s hc o
P40 5 T P RS e
Sample No. Sample status Intact
1R /K A1/ 5 12" CL900 il W17 RS S
Valve Size/Rating/Type | 127 CL900 Gate Valve Valve Product SN
B S -CL Wit bRl
&iﬁa A12DZr540Y-CL900 RF .uvl'ﬁ& B a5
GA Drawing No. -00 Design Standards
AT iEE) 7 THi% AT LA Fal
Stem Motion Rising Actuator type Manual
4 44 ] 4 & i 2 0 [ A 4
lJM&MHl e ) T Hﬁ]%ﬁﬁ%ﬁ:ﬁ_ éﬁi’ﬁfﬁmﬁff
Body Material Body Seal Description Metal Oval Ring
8 FT A4 # & 4 LA
i Hﬂ, ASTM A276 304 lﬂﬂ:'?j'{ b 65mm
Stem Material Stem Diameter
[ % ot i i £ B IR s L0515 ({4 Body)
Stem Seal Description Graphite Packing Heat No. L0515 (li¥i Bonnet)

DIN EN 1SO 15848-1: 2017-07 T b %) 7-3% Mot HE Ayl 8 . 0 R0 468 o R e

1R FT IR SR B 2 Gk A S R

E o4 A3 ;
Tane Bakks DIN EN ISO 15848-1: 2017-07 Industrial valves - Measurement, test and
qualification procedures for fugitive emissions — Part 1: Classification system and
qualification procedures for type testing of valves
L 17 3 o [ L K BB AL B — Tl DX A R TG ) 5 6
Test Facility ROCK Valve Testing Lab, Heyi Industrial Zone, Oubei, Yongjia, Zhejiang, PRC
K i PHERE RS k56 A7 99.999% 4’1
Test Item Sealing Performance Test medium

)_M Helium

114 i S 2

Performance Class

ISO FE BH — COl - SSA0 — t-196°C - C_‘QBO B ISOISS-’-IS-II‘.

R4t g 1) 75 3 o K R 2
Test Conclusion Did valve pass test requirements?
a1l H - Hi#%/H

PRPD/DATE:

ﬁ‘g-‘ﬂgf}f’ll-"‘f-‘ql CHKD/DATE?
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i ]% B 81 {E & Valve Sealing Design Information:

' 4+ Report No.: ROCKB202103008-2

IR e 4 i

Stem Seal Description

A SRR}
Graphite Packing

Sealing Design and Descrintion of other locations

% | 8% (FH) WL S % B AT R 22 w) / M600S
Mfr. / Model (if have) Zhejiang Magpie Sealing Element Co. Ltd. / M600S
HORLH L A1 5% Tk FE :
IEEEEE | Packing Material. Graphite Ring Qty.
Packing Parameter RF(A R < AME= )
; b 65mmx ¢ 90.4mm=76.2mm
Size (IDxODxTH)
HURHE o R BT B
; : 240 N=m
Gland Bolt Tightening Torque
i e 0 o i i &R A (ASME B16.20)
Body Seal Description Metal Oval Gasket Ring (ASME B16.20)
'R [ B85 (FH) PRV A7 PR 2 =)
Mfr. / Model (if have) Shenjiang Valve Co., Ltd.
ML 304SS Ko :
"B Material. 304S8S Qty.
Gasket Parameter R R61
Gasket Size
BRAR AT AR
: 1600 N*m
Bolt Tighten Torque
Hee o 8 St Rtk /

X060 % B & Test Rig Diagram:

Key

1 helium at 97 % purity
pressure control

3 actuator

4  sealed volume or bag

represent the structure of test valve.

(g 4 G g

5  helium
6  standard calibrated leak
7  helium mass spectrometer

8  dataacquisition

i Note: Bzl 4e i 1 MAOA7R L, FF AR RS T 14544 . Valve image in above picture are for reference, does not
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Rock«Laboratory

ittt 00 fit i 45 Leakage Detection Equipment

75 4%+ Report No.: ROCKB202103008-2

Wk B ST RS DR 4 i /R 5 R B Leybold / PHOENIX
Device Name He mass spectrometer Brand / Model / SN L300i / 90001197646
%% 1D 7
= 1002 i SE-12 mbarslss”
Device ID Sensitivity
Hae 2022-03-03 / /
Validity
RIS %At Test Conditions:
I FT 4%t Stem seals
K S G v k38 I /PR
K : F ittt < 1.16E-04 mbarsles™! W8 I /R 14.48MPa@RT
Maximum Allowable P Test Pressure / Elevated
it {4 % £ Body seals 14.48MPa@-196°C
Measured Leakage Temperature
=50 ppmv
el i P AT P p BG4 £ 205
Total Thermal Cycles pe Total Mechanical Cycles 2
4G 45 SR Test Results:
¢ Ml FE T 5 56 FHL PR 76 4
Number of Thermal Cycles 2 Number of Mechanical 205
Completed Cycles Completed
I 4 Al s A T s ] A7 58 e o K it A
Maximum Leakage 3.08E-05 Max. Body Seal Leakage, 0.98
Through Stem, mbarel=s’! ppmv
I )i O A A T eV ? &
Was Valve Leakage Below Allowable? YES

i [ 1 E/EHH Valve Operating Torque:

VKA IR 7 ARG (Nem)

BTO @ 1* cycle (N=m) N
FVRAEH AT ARG HEE (N=m) ot
BTC @ 1* cycle (N*m) §
R — RS R 5 M A (Nam) ik
BTO @ last cycle (N=m)
i S — VAR A G AL e R dh AR (Nem) ’4
BTC (@ last cycle (N=m)
ki & 41 14 Lk Gearbox Ratio 24.38:1

¥ Remark:

R L A ) G A8 TAC 4 AHILRE < Recorded torque is input torque to gearbox handwheel.
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Rock« Laboratory 1444 % Report No.: ROCKB202103008-2

X5 BHE Test Data:
A WA %) 4 0 e 5
Cycle Test Temperature Pressure | Net Stem Leakage Net Body [eakage Evfli):;ion
Number | TC1-°C | TC2-°C | TC3-°C MPa mbars]ss’! ppmv
0 RT RT RT 24.82 1.82E-06 0.65 k% Pass
50 RT RT RT 24.82 1.63E-06 / % Pass
50 -196 -196 6.8 24.83 3.08E-05 / & Pass
100 -196 -196 4.3 24.83 1.84E-05 / “H Pass
100 RT RT RT 24.86 1.97E-06 / ik Pass
150 RT RT RT 24.86 2.26E-06 / k% Pass
150 -196 -196 4.5 24.82 6.18E-06 / kg Pass
200 -196 -196 4.6 24.82 3.14E-06 / ik Pass
205 RT RT RT 24.87 2.48E-06 0.98 4% Pass
f 41 i e (1149 & Stem Leakage Graph
50

= 8 .

r -0

g

: g
£ ¢
P 2
= a

2 100
3 ¢
= &
5. &
) b s =

-200

Ed - I - e . o S .250

{ Mechanical Cycles
f— — —
#1F Note:

. TCIACH.: jiil: TC2 Ar¥. MK, TC3 B Bkl XI.
TCI Location: flow path; TC2 Location: valve body surface; TC3 Location: stuffing box surface.
20 At A A R s e f KA

Net Body |eakage measurement is the maximum value of measurements on all body seals.
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w&@ry 145 4% v Report No.: ROCKB202103008-2

{8 Hid & Photographic Record

R FiFE Testing Process

RIGHE ] Tested valve

w45 Leak detector
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{8 Fr i F Photographic Record

i35 4% ' Report No.: ROCKB202103008-2

W17 S5 Z 5 Post-disassembly Valve Components

W& 1% f# Valve disassembly

R L R AR L (401 I

®FF Stem
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Rocks Laboratory {444 ¥ Report No.: ROCKB202103008-2

HEEE Packing gland

Page 9 / 12



ROCk‘ I-aboratory Ji15 % 5 Report No.. ROCKB202103008-2

HURIER Packing sealing chamber
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1475 4i ' Report No.: ROCKB202103008-2

H3EE General Assembly

Rock«Laboratory
@[] E 4K Valve Drawings
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159 ) Report No.: ROCKB202103008-2

Rock:«Laboratory

i1 E 4K Valve Drawings
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***End of report***
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